ARS8 51 MRS AR 355

125——— , L HIREOAEFES A T
o/ | BEOEREMN, R,
766+ v / E@EEEOJ%:\@%—%%FR
i 7 | Utz. 27z Fig. 1 j2E5E
LT | e EREHOBERE R —
T ] HICa h 4% 1000°C iz
ST i F"f"’/’ o) o
A\l P | BULTBRUIGEORE
gz/;;;;ﬁwm Th . —BICHEDEM
gré?_m";gi? RIS FL L,
N mr | RoTBRERTY, B
N RN R, SEOREBI S EE
8T BET R, BB
Fig. 1. Relation between Bt L S s E DB ©
time and weight change ORI %ZES4 2. BED

of steels carburized at
1000°C.

EFE LD iCEEREN,
HEORIIEZEL s aH
SLOBERITE(UIDRERE LB ILDNBTLE D
ERiciEbizv. B, BREOEHSIOIBEDOHEDHS
#2Y, 900°C i} % B LB S #ksE, 13 Cr,
18 Cr $HI3ZLH, BNOFEEHSZ L.

FRIT BT D0 TRAIUE, BSOS A L
&, BREMD CRITRY, BOSIIISHET 20T
800°C B E T BALIZFEA &5 5 U0.
U #kgii: 900°C BIFTRUOLTNOBAIT b Higthss
NI THESMMER RT. Ll 1000°C OEéihicis Al 4%
BEVEET 5. 7274 bRE Cr iz Cr BN
WRENE RSN, EEIER X 20 U iiEek lﬁfvi‘é?m%{b
X LTI Cr BT L TEEREMNDS A L s Z. Lds
LR 2 13 5. 25 Cr §iiid 1000°C LI FOLE
KT L FENICmEIES2 RT. F—-27F4 bR
| Ni-Cr D 18~8 | 1000°C 125U T i R bakhs 4k
3% 12 DEBBILAIERTT 555 900°C LUF CREEMH S
% D TIREEIMEDS L. 25~20 L Fho8gaic d 25
Cr ABREETHS. BLL Mn-Cr A —RFF A
b I3 A LR S FRALIERS U SIBEDS3E L D T 13 Cr fiie
%5. UL LER, Zib, BREMADESIIZBAEE
INI. UL 900°C 123s1) 5 NIRRER TR A
2. BEEHIE Fe-Cr, Ni-Cr & 3zl T2
T Ni-Cr BEBIBRIN, Z{hiTiiFe-
Cr OFHHE 5. FHBRELIBRICETS. Ll
1000°C B ETix Fe-Cr }EMBRING. Z1, B
R, BIRE/AOEE Ni-Cr 13 Ni O#EfERIC: HhED
BAENEL &, SREUBIOSE OSBRI T
I 5 DO TR ER IR & s b

bl = B B ) ,

#1iT 900°C x 8h EE{LAMEL 118& & LISWEED

BRI i L 72, —BRICZ O & 5 SER(bAE 2 Hi S
EMHBRMEGERE 5 N A ERBED 501, 18~8

IR bR BIR I NG s h @R R R L7z,
72 Mn-Cr [HEGRIIER LSRR & e DT T 2
RER, BLWEERD VO

(109) SAtRHEIADEFZE (1D)
(& Ni-Cr-Mo fBICR(FTIROEECDNT)
Study of Leaded Free Cutting Steels.
an
(Effect of Lead on the Low Ni- Cr Mo Steel)
Hisamichi Ohashz,
KEASEREMK . K. T F& K b7
T /W B - TOKR & A &

I. %

SHFRICIS—IT S AE ST 07 1~0°2% D EROBEIEL]
SOBIEIC S X3 T HEIE— SR EEL LN TY
5. Ui UBER T L) TRENIg A4 5 5,
YeszpeE oo 2+ ORBEDISNCH S, BEAME, THESENE
Z DTN T, %@%@%mﬁﬁééaéﬁ®§15\
%. {& Ni-Cr-Mo ¢f (SAE 8645 &) L7 Pb %

et alius

o

FRAU 12 2 SO &, TRORI L g EBE T

Pb DESOAERE TS IIDICH 4 NV TS LK
kﬁ&¢ﬁ 2O 218 ARG R T O
L BEAMERS X OBRULEDNE 2. BN
. PR 4 MR 5. ERE 6. WHERE

Im g & #

s00kg ERMEEMTESYTICT Al BB, PbAMOY
B I T GA 7 SERGBE 2 USRI L 7. GBI
EE 35mm, FEE 42mm, I 9Smm (IZHED->
Wb DTH S HEMOISE Table | 1LRT

III. #FEKBER

I BEAMES & OBMLERE

a) Table | &> 5 Jominy A 2EIbHEL
Jominy ?ﬁi@%ﬁOL%ﬁa(l)&(lF)io;U(Z)t(zF)r
IOLFA/L EFBG g f)>‘9 7z.

b) (1)::,;0\(11?)@ 15mm (ZKi& Y 9C0°C THE
#efk 850°C U;%]\;n 600°C %éﬁiﬁﬁ%’(ﬁ%ﬁb’f iE
B DR, FIE R P TR B A—Ta D

— 203 —



g r M maE B35

356
Table I. Chemical composition of specimens tested.
, Chemical composition (%)
Symbol Type : -
C SS Man P | S | Ni | Cr | Mo . Pb  Cu
! : : : —
(1) 8645 0°49 027 093 . 0°028 ﬁ 6-021 | 0°54 g 0°55 0°30 — 025
(1 F) 8645 F 4 ” v 4 2 B 4 4 0°18 ”
(2) , 8645 043 0°15 c*87 | 07026 0°015{ C-*66 0°55 0-21 — 0°20
(2'F) | 8645F ” 2 4 l 4 ‘s 4 4 0°15 4
i : [ ; _
Table 2. Ring crushing values flame- or induction hardening.
Hardening Hardness Ring crushing value
Symbol | method : Heat treatment (Rc) (kg) — mean —
(1) | Fl | 850°C 0il 8 sec. 59 5,500
(1t F)y - : | 180°Cx3h temper 58~59 5,000
(1) HF 830°C water 8 sec. (5Ckw) 60 4,880
(1 F) 140°Cx3h temper 60 4,820

F1: Flame hardening.
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HF: Induction hardening.
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Fig. Abrasion testing result.
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